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S - A BRI CR2032 3.0V 220mAh
B du AR Chinese
Name of Sample | & 5 Lithium manganese dioxide battery CR2032 3.0V 220mAh
English
MBS 1124050496
Sample No.
ESTR V) B E SR R A
Consignor YICHANG POWER GLORY TECHNOLOGY CO., LTD
AP HEHERBEERAF
Manufacturer YICHANG POWER GLORY TECHNOLOGY CO., LTD
=2 - A E GREAFRAET M
3 |l
Al 7 ik ST/SG/AC. 10/11/Rev.8 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8

Test method

Section 38.3

R (ke A0 BT )

I f_\‘
'ﬂi;h—/ﬁ ST/8G/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 8
Criterion Section 38.3
£ L - ]
A# I 10 R SR AT
ppearance Silvery Button metal shell
3 2
H s 8 2024-05-22 AL B B 2024-05-27 ~ 2024-06-21
Accepted Date Test Date
R ERERRL R R ) v SRR B S R RO
‘ Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
2R, R ARG GBS FIERHETHE) ST/SG/AC. 10/11/Rev. 8 38. 3bREEiK.
The sample has passed the test items of UN Manual of Tests and-“Criteria
MMk |ST/SG/AC. 10/11/Rev. 8 Section 38.3
Conclusion
A2 A ) (Date): | 2024-06-24
&3 P75 0. 064g . Lithium content:0.064g. AW 78 AL #E LIRS Primary Uithivm Cell. /
I s -
Comment )
RiePfasb it / % 5 48 28,
Consignor 443000
Atidreie Post Code
R T o Aye B
Approver: Checker: Compiler:
8

Title:

Hr eI 4= (Head of New Energy Safety Department)




LA T R A AT R 8]
wom R
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1124050496

2/10
: - S L 7
AE R B L AR R IATEFRT s | Asgn | &2
Name of Test Standard requirement or The - -
No. e Clauss Number of Staridard Test Result | Conclusion | Remark
A E GREGFbRAEF
" 1) ST/SG/AC. 10/11/Rev. 8 38.3 REET. 1 WIHE 1
1 Eﬁﬁﬂl UN Manual of Tests and Criteria See A dix 1 Lt f
Altitude it p Pl ) See Appendix (&) /
1 ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Passed
simulation T.1
Wt Bl GalBe AT brifE T
; 1) ST/SG/AC. 10/11/Rev. 8 38.3 44T, 2 WL % 2
2 R UN Manual of Tests and Criteria See Apberdiz 2 GG /
Thermal test i pidgalaipsn ) See Appendix 2 (&) /
ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Passed
T. 2 aae
A E B A brvET
w5 fit) ST/SG/AC.10/11/Rev. 8 38. 3 iRXUET. 3 W% 3
3 Vibrati L:-N Manual of Tests and Criteria See Appendix 3 A o a /
lbration ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Phssad
1.3 :
B (el RaiET
i 1) ST/SG/AC.10/11/Rev. 8 38.3 BT, 4 W 4
4 Shock UN Manual Df: Tests and f‘l‘%ttjl"lﬂ , See Appendix 4 bl 4 i
ST/SG/AC. 10/11/Rev. 8 Section 38:3 Test Passed
T. 4 i
B Gt AbRvE T
NT B Hiitd. ST/SG/AC. 10/11/Rey. 8 38.3 iK3T. 5 W% 5
5 UN Manual of Tests and Criteria Sae Appendix 5 iy 7.8 y.
External short ST/SG/AC.10/11/Rev. 8 Section 38.3 Test o P'Z_;sed '
circuit T.5 ‘
e Cul s FRHE T
BE M) ST/SG/AC. 10/11/Rev. 8 38.3 HIT. 6 W 6
6 Crush l”\ 'hlfl‘z}tiea‘] of Tests and ('l'i.rer.ia ‘ See Appendix 6 % /
ST/SG/AC. 10/11/Rev. 8 Section 38,3 Test Passed
T. Ej (2% e
A E Gl AbRET
1) ST/SG/AC.10/11/Rev. 8 38.3 40T, 8 W% 7
7 ?&%]B{EE UN Manual of Tests and (riteria See Appendix 7 ok
Forced discharge |s1/56/ac.10/11/Rev. 8 Section 38.3 Test Pga
T.8
This space intentionally left blank
TFZEH
8

A R IR A

Test Environment

HREEE R 21°C-24°C TR IR A« /%
Ambient temperature:21°C-24°C;Ambient humidity:/%

Condition
#oR|A A )
Test Item
o AT L — :
Subcontracted Test SOERE | BAF L /
Condition Subcontracted | Name Post Code
Laboratory Honk / W, 1%
Address Tel
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A% : WRRA £ # | b
No. Name of Test Items Altitude simulation
, , XIS A Bef REE A
#e | HaRA MR el R Afler | gam % | M40 E| e
%% Samp]e Status })ﬁ-‘% ﬂ'ﬁ@‘%}i &_% %E&-tﬁ.}i Mass Loss | Residual 5'1'.. %
Sample Mass oCcv Mass oCcvVv oCcv Other
No. /g v /g N 1% 1% Event
AR 5, & i B R
001 e 2.9514 | 3.27 | 29512 | 3.27 0.01 | 100.00 | ©
002 e 2. 9731 3.31 | 29730 | 3.3 0.00 | 100.00 | ©
003 WL a 2.9940 | 3.28 | 29938 | 3.28 0.01 | 100.00 | o
004 ... . 2. 9751 3.27 | 29749 | 3.27 0.01 | 100.00 | ©
005 Wl 2, 9893 3.28 | 2.9891 3. 28 0.01 | 100.00 | ©
006 s 2. 9981 3.28 | 20981 | 3.28 0.00 | 100.00 | ©
007 ol 2.9718 | 330 | 29715 | 3.30 0.01 | 100.00 | ©
008 s 2, 9758 3.27 | 2.9788 | 3.27 0.00 | 100.00 | ©
009 . . 2. 9965 3.29 | 2992 | 3.29 0.01 | 100.00 | ©
010 il 2. 9668 3.27 | 2.9666 | 3.27 0.01 | 100.00 | ©
011 e i o | 2.9850 2. 9850 0. 00 / 0
e At
012 Sl e 2. 9893 2. 9892 / 0. 00 0
013 | g | 29836 2. 9835 0. 00 0
T R ,, o , ,
014 et o | 29838 / 2. 9837 / 0. 00 f 0
015 ait s i | 30383 3. 0391 0.01 0
016 | priaE o | 29827 / 2. 9825 0. 01 o
017 el o | 2.9574 / 2. 9573 0. 00 0
018 iy domaed | 8 9790 2. 9698 0. 01 / 0
SEAE o 0r / r OAC '
019 | it | 29244 / 2. 9242 / 0.01 0
020 | par e | 20234 / 2.9233 / 0. 00 0

HiE: LR V-IRA D-ARR R-BE F-RXK -k, LAA. LMK, LKL ARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BRFE LA | AR
No. Name of Test Items Thermal test
#a| Hars | BW b BB A | g ank| M R
%5 Sample Status RE |Fek RE FF34 @, /E | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. /8 N /s N 1% /% | Event
001 s 2.9512 3.27 | 2.9484 | 3.31 0.09 | 100.00 | o
002 e 2. 9730 3. 31 2. 9701 3.31 0.10 | 100.00 | ©
003 W sl 2. 9938 3.28 | 2.9916 | 3.32 0.07 | 100.00 | o
004 s 2. 9749 3.27 | 29718 | 3.31 0.10 | 100.00 | o
005 Al 2. 9891 3.28 | 2.9862 | 3.30 0.10 | 100.00 | o
006 - 2. 9981 3.28° | 2. 9951 3.32 0.10 | 100.00 | o
007 e 2.9715 3.80 | 2.9686 | 3.32 0.10 | 100.00 | o
008 i 2.9758 3.27 | 2.9780 | 3.32 0.09 | 100.00 | o
009 i 2. 9962 3.29 | 2.9933 | 3.30 0.10 | 100.00 | o
010 I ol 2. 9666 3.27 | 2.9636 | 3.30 0.10 | 100.00 | o
011 pao o e | 209850 2. 9820 0. 10 / 0
012 i s | 28892 2. 9867 0.08 0
013 T gl | 29838 2. 9806 0.10 0
014 it g | 2./9887 / 2. 9811 0. 09 / 0
015 il i | 30801 3. 0362 / 0. 10 / 0
016 s ol | 2.9825 2. 9799 0. 09 0
017 i e i | 29573 2. 9546 0. 09 / 0
018 it ks .| 2.egs 2. 9667 / 0.10 0
019 il e | 29242 2.9214 0. 10 0
020 i s | 2.9233 ‘ 2.9207 / 0. 09 0
Fix: LR V-RA D-ARKk R-EE F-RK 0-REFR. RAA. LK. LHE LRK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BRAE LA | )
No. Name of Test Items Vibration
5 Fmk A RXIEA] Before RIS After FKEME | #LGE| i
S5 Sample Status RE Fepd | FE | FF%E/E |MassLoss| Residual | R
Sample Mass ocv Mass ocv ocv Other
No. g N /g N % /% Event
001 W il 2.9484 | 3.31 | 2.9480 | 3.31 0.01 | 100.00 | o
002 e 2.9701 |  3.31 2.9696 | 3.3 0.02 | 100.00 | o
003 P il 2.9916 | 3.32 | 2.9912 | 3.30 0. 01 99. 40 0
004 L il 2.9718 | 3.31 | 229717 | 3.31 0.00 | 100.00 | o
005 e s 2.9862 | 3.30 | 2.9859 | 3.30 0.01 | 100.00 | o
006 e 2.9951 | 3.32. | 2.9946 | 3.30 0.02 | 99.40 0
007 et s 2.9686 | 3.32 | 2.9683 | 3.32 0.01 | 100.00 | o
008 e 2.973 | 3.32 .| 2.9730 | 3.30 0.00 | 99.40 0
009 e 2.9933 | 3.30 | 2.9929 | 3.30 0.01 | 100.00 | o
010 s 2.9636 |  3.30 2.9635 | 3.30 0.00 | 100.00 | o
011 i e | %R0 2. 9815 / 0. 02 / 0
012 T sy | 12.DB67 2. 9865 0.01 0
013 e e ed | 2.9806 / 2. 9801 / 0. 02 ? 0
014 v | 29811 / 2. 9810 / 0. 00 0
015 | it | 30362 3. 0361 0. 00 0
016 et o | 29799 2. 9794 0. 02 / 0
017 | B5EE o | 2.9546 2. 9544 0.01 0
018 e e e | 28687 2. 9662 0. 02 / 0
019 et | 2-9214 2.9209 0. 02 / 0
020 | p iR o | 29207 2. 9204 0.01 / 0
&ix: L-#Fk V-iRA D-fR R-A F-2K 0-LE. LRR. LK. LRE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly.No Rupture & No Fire.
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5 i AR A B & AR Mt
No. Name of Test Items Shoeck
RIEA] Before RIS After -
He | Hakk T pel T FERK |FIRCE | it
%5 Kaiitiile St;us R i RE 3442, /& | Mass Loss | Residual i}'{L%
Sample P Mass ocv Mass ocv ocv Other
No. /g N /g N /% % Event
R : p . .
001 e 2.9480 |  3.31 2.9480 | 3.31 0.00 | 100.00 | o
002 e 2.9696 | 3.3 2.9695 | 3.30 0.00 99.70 | o
003 e 2.9912 | 3.30 | 2.9911 | 3.30 0.00 | 100.00 | o
004 i 2.9717 | 3.31 2.9717 | 3.31 0.00 | 100.00 | o
005 o W 2.9859 | 3.30 | 2.9859 | 3.30 0.00 | 100.00 | o
006 e 2.9946 |  3.30 | 2.9945 | 3.30 0.00 | 100.00 | o
007 O el 2.9683 | 3.32 | 2.9683 | 3.31 0. 00 99.70 | o
008 s il 2.9730 | 3.30° | 2.9729 | 3.30 0.00 | 100.00 | o
< Ji =
009 e 2.9929 | 3.30 2.9928 | 3.30 0. 00 100.00 | o
010 - W 2.9635 | 3.30 | 2.9634 | 3.30 0.00 | 100.00 | o
Ol | gt i | 2.9815 / 2. 9815 / 0. 00 / 0
£ A
012 | purct o | 2 9865 2. 9864 / 0. 00 / 0
v'.:/‘*'-
013 Fully (‘,g’ﬁ,ﬁw 2. 9801 2. 9801 0. 00 0
TS , ; > o ,
014 Fully allisuhm'ge[i 2. 9810 ’ 2. 9809 0. 00 0
05 |  pumiomeges | 30361 3. 0360 0. 00 / 0
016 SEAT R ; ¢ / . /
Fully discharged 2.9794 / 2.9793 0. 00 / (0]
- SCAHE & B ; & A
017 Fully discharged 2. 9544 / 2. 9543 0. 00 / 0
SRRl o | —
018 Fully discharged 2 beZ / 2. gbhl 0. OO O
SEAS I o it / 9 Q¢ / /
019 Fully (lJisc'harged 2.9209 2. 9208 / 0. 00 / 0
‘ e RG : o .
020 ]"u.il;‘ :liischm'gvcl 2. 9204 / 2.9203 / 0. 00 0
#ix: LR V-RA DA R-A P-RX 0-Ak. LRA. LMK, LKE. LAX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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>y 5 BRAE LA | S -
No. Name of Test Items External short circuit

*jf-‘%%% *%ﬂ%)d(& M:j- iiﬁil%eiiramre -i\t'f-tﬁ.iﬂ,ﬁ
Sample No. Sample Status e, " Oilig Evasit
Q0 l'ndﬁiﬁged 66. 4 0
on2 lf11:1?i£ﬁfi§gtéti 68. 9 o
. h}di/l:-;i‘fﬁ;%ged 65. 2 0
"ol Und f:?ﬁll%gm 68. 3 o
g5e lJa‘u‘l?;{fﬁﬁged 64. 7 o
008 Undﬁiﬁ%gm 69. 3 o
o [indi{;gﬁ;%ged 64. 6 0
. [End?;ﬁ{lgged 64. 8 0
006 idischarged 61.5 5
fie Umii?ﬁiged 65. 6 o
011 Ful 1‘)5%95{5511&!?“1 61. 2 0
012 Ful 1}5?1&%&1-@ 62.9 0
uis Ful 1} Tiﬁifm-m 61.3 5
011 Ful 135 {:rijigtc?argeci 62.5 5
UG Ful 13;6 f[ﬂi-’ﬁarg ed 61.9 o
e
¢le Ful li‘cj.fﬁi'rlin'gml 63. 5 0
o18 Ful II\L j;ijji{clffa1'g('ci 60. 7 o
01v FLlll};L:i/(Tibi{C‘hil-gpd 59. 1 o
020 FEAE 61.3 5

Fully discharged

#ix: D-REAR R-K F-RK 0-RMAKR. RARK., LA,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A 6 WA B L AR %
No. Name of Test Items Crush
t 2 = 8
GRLE B kA HERBRHEBE P
Max. External Temperature
Sample No. Sample Status = Other Eveit
: A HL T
bel Undischarged 24,3 0
2 R —
42 Undischarged 24, 2 o
R AR N
923 Undischarged 24.6 0
y AR ]
b=t Undischarged 24.9 0
25 E NGl ‘
425 Undischarged 24.0 0
26 SCATE y
Ve Fully discharged 24.1 0
97 SEATE
R Fully discharged 24. 4 0
28 =2y —
e Fully discharged 24,2 0
) SEA T )
0= Pully discharged 24.8 0
SEA T .
e Fully discharged 24.3 0
LLFH This space intentionally left

blank

&k D-MRIK F-RK 0-MIk, RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ; KRR 8 & A R
No. Name of Test Items Forced discharge
s iRT MoK A H R B
Sample No. Sample Status Offiet Bvisit

; SEATIH
031 Fully discharged 0

i SEA TR
032 Fully discharged 0

. SEATOE
033 Fully discharged O

N AW
034 Fully discharged O

o SEATIR R
035 Fully discharged 0

A SEATHL
036 Fully discharged 0

e

iy SEAS TR,
037 Fully discharged 0

y SEAT
038 Fully discharged O

" SEATLH
039 Fully discharged 0

, SEASIAH
040 Fully discharged 0

LR 25 This space intentionally
i it

left blank

& D-FRIR F-RK -k, RAEK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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